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SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit rwrk PARS
-10 ddfR—$PLRIOUS LINE_ABS PARS .10 48HE—HPURIOUS | INE_ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB 50 dB
30 dB 30 dB
40 dB .40 dB
AA . 50 de T alat .
hd PRI SRS R, O e i
Rk
70 de
-80 dBm
-00 der
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30,000 MHz 1,000 GHz 1.000 MHz 952.25137 MHz -56.90 dBm -43,90 dB 30,000 MHz 1,000 GHz 1.000 MHz 94352574 MHz -57.25 dBm -44,25 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.69948 GHz -54.97 dBm -41.97 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.59453 GHz -57.29 dBm -44.29 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.94053 GHz -55,87 dBm -42,87 dB 1,790 GHz 3,000 GHz 1.000 MHz 2.94012 GHz -56,00 dBm -43,00 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.92292 GHz -51.69 dBm -38.68 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.93892 GHz -51.74 dBm -38.74 db
9.000 GHz 13.000 GHz 1.000 MHz 12.89376 GHz -50.99 dBm -37.99 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.46332 GHz -51.07 dBm -38.07 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.65274 GHz -43.75 dBm -30.75 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.65732 GHz -43.85 dBm -30.85 dB
- p— - p—
L L J (] L L J € b
Date: 20.JUN.2025 D 2025 21:45:52
Highest Channel / QPSK
Spectrum
Ref Level 0.00 dém Offset 12.60 dB Mode Auto Sweep
SGL Count 100,100
@1 AvgPwr
Limit ¢heck PABS
-10 df) LINE_ABS PASS
| SPURIOUS_LINE_ABS_
-20 dem
-30 dBm
-40 dBm
-50 dBm Ao 'MV\__ j._}
" - T e i -
el s
-70 de
-80 dem
-80 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz
rSpurInns Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 872,75112 MHz -56.96 dBm -43.96 dB.
1.000 GHz 1,700 GHz 1.000 MHz 1.09988 GHz -57.55 dBm -44.55 dB
1.790 GHz 3,000 GHz 1.000 MHz 2,49499 GHz -56.05 dBm -43.05 dB
3.000 GHz 9,000 GHz 1.000 MHz 6.91942 GHz -51.82 dBm -38.82 dB
9.000 GHz 13,000 GHz 1.000 MHz 1262630 GHz -50.84 dBm -37.84 dB
13.000 GHz 18,000 GHz 1.000 MHz 17.65107 GHz -43.75 dBm -30.75 d&
il S
) J ) o
Date: 20. 21:
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG543002-02B

LTE Band 66 / 15MHz

Lowest Channel / QPSK Middle Channel / QPSK
7 J|| Spe
Ref Level 0.00 dem  Offset 12.60 dB Mode Auto Sweep Ref Level 0.00 dem  Offset 12,60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit rwrk PARS
-10 ddfR—$PLRIOUS LINE_ABS PARS .10 48HE—HPURIOUS | INE_ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB 50 dB
30 dB 30 dB
40 dB .40 dB
PP NS V] | P
e g S WL e
70 dB
-80 dBm
-00 der
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30,000 MHz 1,000 GHz 1.000 MHz 973.09595 MHz -57.22 dBm —44,22 dB 30,000 MHz 1,000 GHz 1.000 MHz 982.79110 MHz -56.82 dBm -43,82 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.69878 GHz -50.41 dBm -37.41 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.57179 GHz -57.51 dBm -44.51 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.52201 GHz -56,24 dBm -43,24 dB 1,790 GHz 3,000 GHz 1.000 MHz 2.94738 GHz -56,23 dBm -43,23 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99942 GHz -51.77 dBm -38.77 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.92542 GHz -51.72 dBm -38.72 db
9.000 GHz 13.000 GHz 1.000 MHz 12.46232 GHz -50.99 dBm -37.99 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.06337 GHz -51.03 dBm -38.03 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.65357 GHz -43.86 dBm -30.86 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.64774 GHz -43.84 dBm -30.84 d&
- p— - p—
L L J (] L L J € b
Date: 20.JUN.2025 D 0 21:50
Highest Channel / QPSK
Spectrum
Ref Level 0.00 dém Offset 12.60 dB Mode Auto Sweep
SGL Count 100,100
@1 AvgPwr
Limit ¢heck PABS
-10 df) LINE_ABS PASS
| SPURIOUS_LINE_ABS_
-20 dem
-30 dBm
-40 dBm
-50 dem A o j‘}
JU P N PR SR A, o v v
-70 de
-80 dem
-80 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz
rSpurInns Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 986,66917 MHz -57.19 dBm -44.19 dB.
1.000 GHz 1,700 GHz 1.000 MHz 1,.59313 GHz -57.41 dBm -44.41 dB
1.790 GHz 3,000 GHz 1.000 MHz 2,51031 GHz -56.19 dBm -43.19 dB
3.000 GHz 9,000 GHz 1.000 MHz 6.92992 GHz -51.64 dBm -38.64 dB
9.000 GHz 13,000 GHz 1.000 MHz 1248831 GHz -50.82 dBm -37.82 dB
13.000 GHz 18,000 GHz 1.000 MHz 17 65065 GHz -43.66 dBm -30.66 d&
- S
) J ) o
Date: 20. 21
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG543002-02B

LTE Band 66 / 20MHz

Lowest Channel / QPSK Middle Channel / QPSK
7 J|| Spe
Ref Level 0.00 dem  Offset 12.60 dB Mode Auto Sweep Ref Level 0.00 dem  Offset 12,60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit rwrk PARS
-10 ddfR—$PLRIOUS LINE_ABS PARS .10 48HE—HPURIOUS | INE_ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB 50 dB
-30 dB -30 dB
40 dB .40 dB
P als . 5048 AN
" PSS S, S MMMMMW"
70 de
-80 dBm
-00 der
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 919.77261 MHz -56.97 dBm -43,97 dB 30,000 MHz 1,000 GHz 1.000 MHz 929.46777 MHz -56.91 dBm -43,91 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.69983 GHz -54.31 dBm -41.31 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.60432 GHz -57.20 dBm -44.20 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.47201 GHz -56,05 dBm -43,05 dB 1,790 GHz 3,000 GHz 1.000 MHz 2.96472 GHz -55,88 dBm -42,88 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99742 GHz -51.75 dBm -38.75 dB 3.000 GHz 9.000 GHz 1.000 MHz 8.80576 GHz -51.76 dBm -38.76 db
9.000 GHz 13.000 GHz 1.000 MHz 12.45782 GHz -50.90 dBm -37.90 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.44632 GHz -50.85 dBm -37.85 d8
13.000 GHz 18.000 GHz 1.000 MHz 17.64857 GHz -43.82 dBm -30.82 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.64774 GHz -43.77 dBm -30.77 dB
- p— - p—
L L J (] L L J € b
Date: 20.JUN.2025 D L2025 21:54:54
Highest Channel / QPSK
Spectrum
Ref Level 0.00 dém Offset 12.60 dB Mode Auto Sweep
SGL Count 100,100
@1 AvgPwr
Limit ¢heck PARS
-10 df) LINE_ABS PASS
| SPURIOUS_LINE_ABS_
-20 dem
-30 dBm
-40 dBm
-50 dBm .F._M\__ Y
A PR SR S e
et sy
-70 de
-80 dem
-80 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz
rSpurInns Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 950,31234 MHz -57.03 dBm -44.03 dB.
1.000 GHz 1,700 GHz 1.000 MHz 1.62846 GHz -57.16 dBm -44.16 dB
1.790 GHz 3,000 GHz 1.000 MHz 2,96472 GHz -55.67 dBm -42.67 dB
3.000 GHz 9,000 GHz 1.000 MHz 6.94642 GHz -51.85 dBm -38.85 dB
9.000 GHz 13,000 GHz 1.000 MHz 1246392 GHz -50.88 dBm -37.88 dB
13.000 GHz 18,000 GHz 1.000 MHz 17.65774 GHz -43.98 dBm -30.98 d&
il S
) J ) o
Date: 20.
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ssamon . FCC RADIO TEST REPORT Report No. : FG543002-02B
Frequency Stability
Test Conditions LTE Band 66 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0022
40 Normal Voltage 0.0005
30 Normal Voltage 0.0060
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0084
0 Normal Voltage 0.0014
PASS
-10 Normal Voltage 0.0026
-20 Normal Voltage 0.0044
-30 Normal Voltage 0.0045
20 Maximum Voltage 0.0050
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0007
Note:

1. Normal Voltage = 3.8 V. ; Minimum Voltage = 3.4 V. ; Maximum Voltage = 4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A66-33 of 33
FAX : 886-3-328-4978



ssamon s, FCC RADIO TEST REPORT Report No. : FG543002-02B
LTE Band 71
Peak-to-Average Ratio
Mode LTE Band 71 / 20MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 5.01 6.12 6.58 6.49 PASS
TEL : 886-3-327-3456 Page Number 1 A71-1 of 27

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG543002-02B

LTE Band 71 / 20MHz / QPSK

Middle Channel / Full RB

LTE Band 71 / 20MHz / 16QAM

Spectrum - Spectrum -
Ref Level 30.00 dbm  Offset 11,30 a8 Ref Level 20,00 dim  Offset 11,30 db
o att 30.de_AQT 2 ms @ RBW 20 MHz e att 30 08 AQT 2 ms @ RBW 20 MHz
@152 view (6152 view
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CF 680.5 MHz Mean Pwr + 20.00 dB 3F 680.5 MHz Mean Pver + 20.00 dB.
c y G i Function Somples: 130000 y Gumulative Distri Function Samples: 130000
Mean | Peak | Crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D% | D019 |
Trace 1 [ 2125 dBm_ 26.84 dBm £.50 dB 2.52 dB 4.32 dB £.01 d8 £.39 d& Trace 1 [ 20.22 dem  27.09 b 5.87 d8 3.04 d8 4.96 dB 5.12 d8 5.72 d8
—— — —
] J [T ] ] SRR e
Spectrum - Spectrum -
Ref Level 30.00 dbm  Offset 11,30 oB Ref Level 30,00 dém  Offset 11,30 db
lo_att a0ds_AQT 2 ms @ RBW 20 MHz e Att a0dsAQT 2ms @ RBW 20 MHz
(@153 view @152 view
e T
e e
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0o 0.01 .
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\ &8
§ hY
1€ - 1E-0 4
£ 1
t N
! i
T 160 5
|
CF 680.5 MHz Mean Pwr + 20.00 di :F 680.5 MHz Mean Pwr + 20.00 dB
C y G Function Samples: 130000 y Distri Function Samples: 130000
mean | poak | crast | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | oa% | oo |
Trace 1 | 19,11 cBm  26.68 dbm 7.76 dB 3.16 0B 5.25 dB ©.56 dB 7.25 db Trace 1 [ 17.26 dbm 2540 cbm 8.12 dB 3.10 dB 5.22 dB 5.43 dB 7.33 dB
e — ——r —
il J [ i ] [T
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG543002-02B

26dB Bandwidth

LTE Band 71 : 26dB BW(MHz)

Mode

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.99 4.98 9.64 9.94 | 14.25 | 14.43 | 19.04 | 19.04

Mode LTE Band 71 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4.98 4.96 9.82 9.72 | 14.31 | 14.40 | 19.20 | 19.00

: A71-3 of 27

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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swanranas. FCC RADIO TEST REPORT Report No. : FG543002-02B

LTE Band 71

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

Spectrum - Spectrum -
Ref Level 30.00 dBm  OFfset 11.30 0B = RBW 100 kHz Ref Level 30.00 GBm  Offset 11,30 0B = RBW 100 khz
o Att a0de SWT 18 ps @ VBW 300 kHz  Made FFT o Att a0de SWT 18 ps @ VBW 300kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 1Pk View @10k view
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Middle Channel / 10MHz / 16QAM

Spectrum - Spectrum -
Ref Level 30.00 GBm  OFfset 11.30 0B = RBW 300 kHz Ref Level 30.00 GBm  Offset 11.30 0B = RBW 300 kh
o Att 30dE SWT  126ps @ VBW  1MHz  Made FFT o Att 30dB SWT  12.6ps @ VBW 1 MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk View [@ 10k View
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG543002-02B

LTE Band 71

Middle Channel / 15MHz / QPSK

Spectrum - Spectrum -
Ref Level 30.00 cbm  OFfset 11.30 0B = RBW 300 kHz Ref Level 30.00 cem  OFfset 11.30 b = RBW 300 khz
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Middle Channel / 20MHz / QPSK

Spectrum - Spectrum -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG543002-02B

Middle Channel / 5SMHz / 64QAM

LTE Band 71

Spectrum - Spectrum -
Ref Level 30.00 dBm  OFfset 11.50 0B = RBW 100 kHz Ref Level 30.00 GBm  Offset 11.30 0B = RBW 300 kh
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swanranas. FCC RADIO TEST REPORT Report No. : FG543002-02B

LTE Band 71

Middle Channel / 5MHz / 256QAM Middle Channel / 10MHz / 256QAM

Spectrum - Spectrum -
Ref Level 30.00 dém  Offset 11.30 dP & RBW 100 kHz Ref Level 20,00 dém Offset 11,30 db & RBW 300 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode FFT o Att 30de SWT  12.6ps @ VBW 1MHz  Mode FFT
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Middle Channel / 15MHz / 256 QAM Middle Channel / 20MHz / 256QAM

Spectrum - Spectrum -
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L 1 J L L) e

L )i J L
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG543002-02B

Occupied Bandwidth

LTE Band 71 : 99%0BW(MHz)

Mode
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.50 4.47 8.95 8.98 | 13.39 | 13.38 | 17.84 | 17.82
Mode LTE Band 71 : 99%0OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4.51 4.52 9.03 9.01 13.41 | 13.39 | 17.76 | 17.75
Page Number 1 A71-8 of 27
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG543002-02B

LTE Band 71

Middle Channel / 5SMHz /| QPSK

Middle Channel / 5SMHz / 16QAM

ctrum = i
Ref Level 30.00 dbm  OFfset 11,30 dB = RBW 100 kHz RefLavel 30.00 dém  Offset 1130 db e RBW 100 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode FFT o Att a0ds SWT 18 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI1[1] 14.05 dBm) ™M1[1] 14.07 dBm)
- 680.305000 MHz - 678.420200 MHz
B Oce By 4.509549045 MHz| Occ B 4.476552345 MHZ
- ;kn. A A A AN, ) LA o L.
\
\
od / 0
/ \ \
10 d -10 di -
\ /
204 20d
Ytk \ i )
P o) Fon e Wy
] =
-40 df 40 de
50 df 50 d
60 d -60 di
CF 680.5 MHz 10001 pts Span 10.0 MHz CF 680.5 MHz 10001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML ) 5B0.305 MRz 14,05 dam ML L 678.4282 MHz 14.07 dBm
T1 1 678.240226 MHz 10.26 dém Oce Bw 4509549045 MHz T1 L 678.247225 MHz 8.91 dBm Oce Bw 4.476552345 MHz
T2 1 682.749775 MHz 9,32 dBm T2 1 682.723778 MHz 8.14 dam
L I 4 [S JL 4 -

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum i
Ref Level 30.00 dém  Offset 11.30 df & RBW 300 kHz Ref Level 20,00 dém Offset 11,30 db & RBW 300 kHz
o Att a0dE SWT 127 ps @ VBW  1MHz  Mode FFT o Att 30de SWT 127 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SCL Count 100,100
[@ 17k Max |
milil 17.21 dém| mili]
20 1 677.91230 MHz -
Occ B 8.053104690 MHz Oce B 8.985101490 MHz
frin ‘ 1z
0 P P ’ . oo
10 d i ¢ 10 e
!
od / \ od \\
BUE! / -10d !
\ 7 \
20 d . 20 di
I =
At N LA .
e 36l
-40d -40 d
-50 d 50 di
60 d -60 db
CF 680.5 MHz 10001 pts Span 20.0 MHz CF 680.5 MHz 10001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | y-value |__Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 677.9123 MHz 17.21 dbm ML 1 677.3683 MHz 16.13 dBm
T1 1 676.00845 MHz 10.03 dBm oce Bw 8.95310469 MHz T1 1 675.97245 MHz 9.59 dBm oce Bw B.98510149 MHz
T2 1 564.96155 MHz 10.14 dBm T2 1 584.95755 MHz .45 dbm
L L J - L JL J [

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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swanranas. FCC RADIO TEST REPORT

Report No. : FG543002-02B

LTE Band 71

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum = i
Ref Level 30.00 dbm  OFfset 11,30 dB = RBW 300 kHz RefLavel 30.00 dém  Offset 1130 db e RBW 300 kHz
o Att 30dE SWT 126 ps @ VBW  1MHz  Mode FFT o Att a0ds SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
MI1[1] 15.80 dBm) ™M1[1] 14.93 dBm)
- X 677.80730 MHz - 682.07180 MHZ,
A Occ By 12.399660034 MHz 13.981661834 MHz
g el iV A WA 10T ‘\ 0d b W VA J\J,\m/-
s =
d il P
o T 0 T
o J \ o |
i \\ T )
204 /\,’ 20d ’,‘ X
P el I\ A i~ LA N
B v b<io it
-40 df 40 de
50 df 50 d
60 d -60 di
CF 680.5 MHz 10001 pts Span 40,0 MHz CF 680.5 MHz 10001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML ) 577.8873 MHZ 15,80 dam ML 682.0716 MHz 14,93 dam
T1 1 £73.78067 MHz 10.26 dém Oce Bw 13.399660034 MHz T1 L 673.79867 MHz 9.57 dBm Oce Bw 13.381661834 MHz
T2 1 687.18033 MHZ .41 dBm T2 1 687.18033 MHz 7.76 dam
L I 4 [S JL 4 -

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

ctrum pectrum i
Ref Level 30.00 dBm  OFfset 11.30 0B = RBW 300 kHz Ref Level 30.00 GBm  Offset 11.30 0B = RBW 300 khz
o Att a0de SWT 18ps @ VBW  1MHz  Made FFT o Att a0de  SWT 10ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
MIT1] 79 dbm CHEY
20 . 679.95210 MHZ| .
| ﬁ Occ Bw . 17.842215778 MHz - Occ Bw 17.826217378 MHz
w0 PRV AL P A A WA DY o wd 1 el T
1 L \ G U Cas WY I
o ! \ 0 d {‘
BUE { -10 di i !]
/ \ F 3
20 df 7 20 df \
Ahal A ] \, bk nd [ Vs
o S o v
-40 -40 df
-50 df 50 df
60 df -60 o
CF 680.5 MHz 10001 pts Span 40.0 MHz GF 680.5 MHz 10001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre X-value Y-valua Function Function Resull Type | Ref | Tre X-value v-value Function Function Result
f I I i i I £ I I i i I
1 T 579.9521 Mhz 15.79 dbm ML 581.2150 MAz 14.10 dém
T py 571.55889 Mz 9.7 dem e Bw 17.842215778 MHz T1 L 67158869 MHz 5.15 dam oce Bw 17826217378 Mz
T2 1 589.41111 MKz 9,99 dem T2 1 68941511 MHz 5.54 dam
(S I 4 u L JL 4 “

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG543002-02B

LTE Band 71

Middle Channel / 5SMHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum = i
Ref Level 30.00 dbm  OFfset 11,30 dB = RBW 100 kHz RefLavel 30.00 dém  Offset 1130 db e RBW 300 kHz
o Att a0de SWT 1% ps @ VBW 300 kHz  Mode FFT o Att a0ds SWT 127 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
MI1[1] 12.46 dBm) ™M1[1] 15.21 dBm)
- 679.077100 MHz - 677.52030 MHZ,
M1 Occ By 4.510548945 MHz| Occ B . 9.031096890 MHZ
10 df - Pty s 10 d 5 CA AV -
s ] va / \
/ ) / \
10 df 0 \
/ 4
/
204 20d
/ A\, \
A / s
A AA] o
40 df
50 df 50 d
-6 df -60 di
CF 680.5 MHz 10001 pts Span 10.0 MHz CF 680.5 MHz 10001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML ) 579.0771 MHZ 12,46 dam ML 677.5203 MHz 15.21 dam
T1 1 678.244226 MHz .85 dBm Oce Bw 4510548545 MHz T1 L 575.95645 MHz 8.74 dBm Oce Bw 9.03109669 MHz
T2 1 682.754775 MHz 6.68 dBm T2 1 684.98755 MHz 8.74 dom
A= Jh 4 k= J 4 -

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

ctrum pectrum i
Ref Level 30.00 dém  Offset 11.30 df & RBW 300 kHz Ref Level 20,00 dém Offset 11,30 db & RBW 300 kHz
o Att 30dE SWT 126 ps @ VBW  1MHz  Mode FFT o Att 30de  SWT 1% ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SCL Count 100,100
[@ 17k Max |
milil 14.40 dBm| mili] 11.62 dBm|
20 675.24150 MHz - 676.32440 MHz
’A Occ B 13414658534 MHz Oce B 17.766223378 MHz
Py, o d
wd T = e 10 ‘F'I“ T AN MY e
{
0d / \ 0 /
/ \ I
10 d / \ od /
/ Y |
20 d - 1 20 d
N A /
0 O S0 P
¥ ——_ el k™ S
-40d -40 d
-50 d 50 di
60 d -60 db
CF 680.5 MHz 10001 pts Span 90.0 MHz CF 680.5 MHz 10001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | y-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 675.2415 MHz 14.40 dbm ML 676.3244 MHz 11.62 dém
T1 1 673.79567 MHZ 8.62 dém Onc Bw 13.414658534 MHz T1 1 671.64089 MHz 6.29 dBm oce Bw 17.766223378 MHz
T2 1 667.21033 MHz 5,73 dBm T2 1 589.40711 MHz 7.09 dém
L L J - L JL J [

TEL : 886-3-327-3456

FAX:

886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG543002-02B

LTE Band 71

Middle Channel / 5MHz / 256 QAM Middle Channel / 10MHz / 256QAM

ctrum = i
Ref Level 30.00 dbm  OFfset 11,30 dB = RBW 100 kHz RefLavel 30.00 dém  Offset 1130 db e RBW 300 kHz
o Att a0de SWT 1% ps @ VBW 300 kHz  Mode FFT o Att a0ds SWT 127 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
MI1[1] 11.58 dBm) ™M1[1] 12.01 dBm)
- 679.048100 MHz - 676.08420 MHZ,
Occ By 4.523547645 MHz] ™ Occ B 9.015008490 MHZ
d e X d T1
0 P 5 Sy 10 ;
od / Y od C |
i \ |
/ | \
10 Y 10 di -
[ \
204 20d f
/ -
ER ey ' R | A0 dBm
-40 df 40 de
50 df 50 d
60 d -60 di
CF 680.5 MHz 10001 pts Span 10.0 MHz CF 680.5 MHz 10001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML ) 579.04B1 MHZ 11,53 dam ML L 678.0842 MHz 12.81 dam
T1 1 678.246225 MHz 5.76 dBm Oce Bw 4.523547645 MHz T1 L 575.97645 MHz 7.02 dam Oce Bw 9.01509849 MHz
T2 1 682.771773 MHz 3.54 dam T2 1 684.99155 MHz 6.33 dam
L I 4 [S JL 4 -

Middle Channel / 15MHz / 256QAM

Middle Channel / 20MHz / 256QAM

ctrum pectrum i
Ref Level 30.00 dém  Offset 11.30 df & RBW 300 kHz Ref Level 20,00 dém Offset 11,30 db & RBW 300 kHz
o Att 30dE SWT 126 ps @ VBW  1MHz  Mode FFT o Att a0ds SWT iGus @ VBW  1MHz  Mode FFT
SGL Count 100/100 SCL Count 100,100
[@ 17k Max |
milil 11.75 dBm| mili] 10.81 dBm|
20 676.39340 MHz - 675.79250 MHz
[ Occ B 13.306660334 MHz Oce B 17.754224578 MHz
1 X I
10 d 10 d
7 o Y — 7 T —
r T o~ P AT o
0 di 0 |;
BUE! 04 : \
20d / 3 20 d / |
7 T \
g } n /
0 e N e ey ZiaT cw——
-40d
-50 d 50 di
60 d -60 db
CF 680.5 MHz 10001 pts Span 90.0 MHz CF 680.5 MHz 10001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | y-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 5676.3934 MHz 11.75 dbm ML 675.7925 MHz 10.81 dBm
T1 1 673.77767 MHZ 6.11 dBm oce Bw 13.396660334 MHz T1 1 671.62089 MHz +.63 dBm oce Bw 17.754224578 MHz
T2 1 667.17433 MHz 5,30 dem T2 1 589.37511 MHz 5.03 dém
L L J - L JL J [

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG543002-02B

Conducted Band Edge

LTE Band 71 / 5SMHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

B

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.30 dB Mode Auto Sweep

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.30 dB Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr

Limit §heck PARS MI[1] ~61.04 dBm) |[|-SPURIOUECHHEKABS PARS
20 ghine —FPURIOUS_LINE_ABS PABS /r\ 652.0054446 MHz| ||| 5 Jkine _FPURIOUS_LINE “"‘7. PARS
10 dBm | 10 dBm (‘
ode \\ 0dem ) k
-10 d8m ‘ -10 dem \
SPURIOUS_LINE_ABS J 11 '\
“20 dem } it -20 dem J L
-30 dBm H‘ -30 dBém f

lii V\( P 'i‘\k
-40 dBm / \'1“ -40 dBm ¥ T
-,
i Lr k)

-50 dem -50 dBm i
l " gl M ™
<60 dRm e’ L. b e
Start 652.0 MHz 3003 pts Stop 668.0 MHz | (/[ Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions

Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit

652.000 MHz 662,900 MHz 100.000 kHz 662.69456 MHz -29.27 dém -16.27 d& 693.000 MHz 698.000 MHz 100.000 kHz 697.63786 MHz 20.85 dBm -9.15 db

662.900 MHz 663.000 MHz 30.000 kHz 662,99605 MHz -25.13 dBm -12.13 d8 698.000 MHz 608,100 MHz 30,000 kHz 698,01963 MHz -24.71 dém -11.71 dB

663.000 MHz 663,000 MHz 100.000 kHz 663.36713 MHz 20.43 dBm -9.57 dB 698.100 MHz 709.000 MHz 100.000 kHz 698.10544 MHz -28.87 dBm -15.87 dB

T
I il 3

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

&

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Ref Level 30.00 dBm

Offset 11.30 dB

Mode Auto Sweep

Offset 11.30 dB

Mode Auto Sweep

SGL Count 100/100

@1 AvgPwr u —
Limit §heck PAfS MI[1] “61.14 dBm) [[|-SPUEIGECLbEK PARS
. . . ke 52.008 Line _§PURIOUS_LINE_ABS, PABS
20 ghine —FPURIOUS_|INE_ABS PABS 652.0054446 MHz| ||| 50 4k
10 dBm 10 dBm:
v s nBpeauri / R
oda "'\"‘\l'-!'hﬂ,«\‘ qom
-10 dBm Lo dem
SPURIOUS_LINE_ABS | l \
20 dam -[“ 20 dBm 1
.30 dBm 7 -30 dém %\
40 dB “r’—p—/ 40 dBm A
- m - )
/M
e S
50 dBm — e -50 dBm
~
1 1 [ SO
SA0.dBm -60 dBm
Start 652.0 MHz 3003 pts Stop 668.0 MHz | ||| Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
652.000 MHz 662,900 MHz 100,000 kHz 662 89456 MHz -26.78 dBm -15.78 dB 693.000 MHz 698,000 MHz 100.000 kHz 694.83067 MHz 6.97 dBm -23.03 dB
662.900 MHz 663.000 MHz 30.000 kHz 66298237 MHz -28.52 dBm -15.92 dB £98.000 MHz 698,100 MHz 30.000 kHz £98,00524 MHz -29.25 dBm -16.25 dB
£63.000 MHz 568,000 MHz 100.000 kHz 66515534 MHz 6.55 dBm -23.45 di 698.100 MHz 709.000 MHz 100.000 kHz 698.10544 MHz -29.89 dém -16.89 dB
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FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG543002-02B

LTE Band 71 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum

(=)

Ref Level 30.00 dBm  Offset 11.30 dB
SGL Count 100/100

@1 AvgPwr

Mode Auto Sweep

Ref Level 20,00 dém  Offset 11,30 dB
SGL Count 100/100
(@1 avoPwr

Mode Auto Sweep

Limit §heck PARS MI[1] Z61.18 dBm)] |[f-SPURIGUECHbEK PARS

i ¥ . . A 52 005 v Line _§PURIOUS_LINE_ABS PABS
20 okl _FPURIOUS_LINE_ABS : 652.0054446 MHz| ||l 5 k10 In
10 dém 10dBm {
0ds 0 dém J‘ \
10 dBm -10 dBm 7
SPURIOUS_LINE_ABS H r q
20 dBm -20 dBm —

; JR
-30 dBm: ’T -30 dBm f T
-40 dBm /‘ -40 dBm 1 L“\
.// M -HJV \*\
-50 dBm t—r 1 ()] -s0 gem e w
o o 1 LS .
i "
L N i S TV ‘
Start 652.0 MHz 3003 pts Stop 668.0 MHz | ||| Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit

652,000 MHz 662,900 MHz 100.000 kHz 66289456 MHz -29.74 dém -16.74 d& 693.000 MHz 693,000 MHz 100.000 kHz 697.66284 MHz 20.06 dém -9.94 dB

662.900 MHz 663.000 MHz 30.000 kHz 66299715 MHz2 -25.88 dBm -12.88 d& 698,000 MHz 603,100 MHz 30.000 kHz £98,00255 MHz -24.01 dBm -11.01 dB

663.000 MHz 568,000 MHz 100.000 kHz 663,37213 MHz 18.95 dBm -11.05 dB 658.100 MHz 709.000 MHz 100.000 kHz £98.10544 MHz -29.38 dBm -16.38 dB

P
!
Jj ] i W

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

&

Ref Level 30.00 dBm  Offset 11.30 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.30 dB Mode Auto Sweep

@1 AvgPwr (@1 AvoPwr
Limit §heck PAfS MI[1] “61.22 dm) |[|-SPUEIGECLbEK PARS
. . . - 52.005 Line _§PURIOUS_LINE_ABS, PABS
20 ghine _FPURIOUS_LINE_ABS PASS 652.0054446 MHz| ||| 50 4k
10 dBm 10 dBm
i e ) Pkt & W
0ds e o e
10 dBm | 10 dBm
SPURIOUS_LINE_ABS | \
-20 dém 20 dBm \
-30 dBm ,/Fr -30 dém T
I
40 dBm L -40 dBm A
P .
1 R
-50 dBm < -50 dBém = E—
|~
1
A0 dRm -60 dBm E—
Start 652.0 MHz 3003 pts Stop 668.0 MHz | ||| Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
652.000 MHz 662,900 MHz 100,000 kHz 662,89456 MHz -29.93 dBm -16.03 dB 653.000 MHz 698,000 MHz 100.000 kHz 695.41508 MHz 5.86 dBm -24.14 db
662.900 MHz 563,000 MHz 30.000 kHz 662.98287 MHz -30.51 dBm -17.51 dB 698.000 MHz 698,100 MHz 30.000 kHz £98.02463 MHz -30.43 dBm -17.43 dB
£63.000 MHz 568,000 MHz 100.000 kHz 665,89960 MHz 5.46 dBm -24.54 dB 698.100 MHz 709.000 MHz 100.000 kHz 698.11633 MHz -30.85 dBm -17.85 dB
Y
Il it (]
Date: 20.JUN.2025 22:35:35
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG543002-02B

LTE Band 71 / 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum

(=)

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.30 dB

Mode Auto Sweep

Ref Level 20,00 dém

SGL Count 100/100

Offset 11.30 dB Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr

Limit §heck PARS MI[1] Z61.18 dBm)] |[f-SPURIGUECHbEK PARS

i ¥ . . A 52 005 v Line _§PURIOUS_LINE_ABS PABS
20 ghine _BPURIOUS |INE_ABS : 652.0054446 MHz| ||l 5 k10 5
10 dém T 10dBm r
0ds 5‘ 0 dém (‘ i
10 dem | -10 dBm L|
SPURIOUS_LINE_ABS } \ I }
“20 dem ‘] 20 dBm HI i
30 dem # | -30 dBm
1l AL

-40 dem / \ 40 dBm A ‘\\
50 dem ,/ \"“‘\ -50 dem et -
1 s “Whjﬂv i = N
<40 dAm ket il K S :
Start 652.0 MHz 3003 pts Stop 668.0 MHz | (/[ Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions

Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit

652,000 MHz 662,900 MHz 100.000 kHz 66289456 MHz -31.69 dém -18.69 d& 693.000 MHz 693,000 MHz 100.000 kHz 697.64286 MHz 18.32 dBm -11.68 d&

662.900 MHz 663.000 MHz 30.000 kHz 662.99865 MHz2 -26.90 dBm -13.90 d8 608.000 MHz 608,100 MHz 30,000 kHz 698,00175 MHz -26.58 dBm -13.68 dB

663.000 MHz 663,000 MHz 100.000 kHz 663,33217 MHz 18.47 dém -11.53 d 658.100 MHz 709.000 MHz 100.000 kHz £98.10544 MHz -31.29 dBm -18.29 dB

P
!
Jj ] i W

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

&

Ref Level 30.00 dBm

Offset 11.30 dB

Mode Auto Sweep

SGL Count 100/100

Spectrum

Ref Level 30,00 dém

SGL Count 100/100

offset 11.30 dB

Mode Auto Sweep

@1 AvgPwr ! —
Limit §heck PAfS MI[1] “61.31 dBm) [[|-SPUEIGECLbEK PARS
. . . - 52.005 Line _§PURIOUS_LINE_ABS, PABS
20 ghine _FPURIOUS_LINE_ABS PASS 652.0054446 MHz| ||| 50 4k
10 dBm 10 dBm
STV U
PN S——, 1
oda e s, B -
10 dBm 1 10 dBm
SPURIOUS_LINE_ABS [ \
-20 dém : 20 dBm h
-40 dBm — -40 dBm = —
"/__, ——d ~——]
-50 dém -50 dBm =
-~ \“‘m
1 Sl S
<60 dBm =] -60 dem e
Start 652.0 MHz 3003 pts Stop 668.0 MHz | ||| Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
652.000 MHz 662,900 MHz 100,000 kHz 662,89456 MHz -31.31 dBm -18.31 dB 653.000 MHz 698,000 MHz 100.000 kHz 694.32617 MHz 4.96 dBm -25.04 db
662.900 MHz 663.000 MHz 30.000 kHz 662.99645 MHz -31.65 dBm -18.65 dB 698.000 MHz 698,100 MHz 30.000 kHz £98,00005 MHz -31.16 dém -18.16 dB
£63.000 MHz 568,000 MHz 100.000 kHz 666.22428 MHz 4.76 dBm -25.24 dib 698.100 MHz 709.000 MHz 100.000 kHz 698.10544 MHz -31.31 dBm -18.31 dB
Y
Il it (]
Date: 20.JUN.2025 22:36:47
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